DEKRA Testing and Certification (Suzhou) Co., Ltd.

N0.99 Hongye Rd., Suzhou Industrial Park, Suzhou, 215006, Jiangsu, China

TEL: +86-512-6251-5088 / FAX: +86-512-6251-5098

D DEKRA

Test Report

Profile: | 24C0966R EUT: | Mobile Computer
Mode: | Mode4:Transmit at 5180MHz by 802.11ac(20Mhz) Volta | By Battery
Environment: | Temp: 25°C; Humi:60% Engi | Yu Liu
Test Standard: | FCC PART 15E
Test Graph
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DEKRA Testing and Certification (Suzhou) Co., Ltd.

N0.99 Hongye Rd., Suzhou Industrial Park, Suzhou, 215006, Jiangsu, China

TEL: +86-512-6251-5088 / FAX: +86-512-6251-5098

D DEKRA

Test Report

Profile: | 24C0966R EUT: | Mobile Computer
Mode: | Mode4:Transmit at 5180MHz by 802.11ac(20Mhz) Volta | By Battery
Environment: | Temp: 257C; Humi:60% Engi | Yu Liu
Test Standard: | FCC PART 15E
Test Graph
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DEKRA Testing and Certification (Suzhou) Co., Ltd.

N0.99 Hongye Rd., Suzhou Industrial Park, Suzhou, 215006, Jiangsu, China

TEL: +86-512-6251-5088 / FAX: +86-512-6251-5098

D DEKRA

Test Report

Profile: | 24C0966R EUT: | Mobile Computer
Mode: | Mode4:Transmit at 5180MHz by 802.11ac(20Mhz) Volta | By Battery
Environment: | Temp: 25°C; Humi:60% Engi | Yu Liu
Test Standard: | FCC PART 15E
Test Graph
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PASS
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DEKRA Testing and Certification (Suzhou) Co., Ltd.
N0.99 Hongye Rd., Suzhou Industrial Park, Suzhou, 215006, Jiangsu, China
TEL: +86-512-6251-5088 / FAX: +86-512-6251-5098

D DEKRA

Test Report

Profile: | 24C0966R EUT: | Mobile Computer
Mode: | Mode4:Transmit at 5320MHz by 802.11ac(20Mhz) Volta | By Battery
Environment: | Temp: 25°C; Humi:60% Engi | Yu Liu
Test Standard: | FCC PART 15E
Test Graph
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Frequency[Hz]
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5350.00
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17.73 PK Horizo | PASS

5352.98

44.84 60.55 15.71
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13.45 PK Horizo | PASS
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DEKRA Testing and Certification (Suzhou) Co., Ltd.

N0.99 Hongye Rd., Suzhou Industrial Park, Suzhou, 215006, Jiangsu, China > DE KRA

TEL: +86-512-6251-5088 / FAX: +86-512-6251-5098

Test Report

Profile: | 24C0966R EUT: | Mobile Computer
Mode: | Mode4:Transmit at 5320MHz by 802.11ac(20Mhz) Volta | By Battery
Environment: | Temp: 25°C; Humi:60% Engi | Yu Liu
Test Standard: | FCC PART 15E
Test Graph
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Frequency[Hz]
— AV Limit — Horizontal AV
+ PK Detector

5350.00 33.06 48.77 15.71 54.00 5.23 AV Horizo | PASS

5351.38 32.47 48.18 15.71 54.00 5.82 AV Horizo | PASS
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DEKRA Testing and Certification (Suzhou) Co., Ltd.
N0.99 Hongye Rd., Suzhou Industrial Park, Suzhou, 215006, Jiangsu, China
TEL: +86-512-6251-5088 / FAX: +86-512-6251-5098

D DEKRA

Test Report

+ PK Detector

Profile: | 24C0966R EUT: | Mobile Computer
Mode: | Mode4:Transmit at 5320MHz by 802.11ac(20Mhz) Volta | By Battery
Environment: | Temp: 25°C; Humi:60% Engi | Yu Liu
Test Standard: | FCC PART 15E
Test Graph
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DEKRA Testing and Certification (Suzhou) Co., Ltd.

N0.99 Hongye Rd., Suzhou Industrial Park, Suzhou, 215006, Jiangsu, China > DE KRA

TEL: +86-512-6251-5088 / FAX: +86-512-6251-5098

Test Report

Profile: | 24C0966R EUT: | Mobile Computer
Mode: | Mode4:Transmit at 5320MHz by 802.11ac(20Mhz) Volta | By Battery
Environment: | Temp: 25°C; Humi:60% Engi | Yu Liu
Test Standard: | FCC PART 15E
Test Graph
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Frequency[Hz]
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5350.00 26.56 42.27 15.71 54.00 11.73 AV Vertic | PASS

5352.17 27.49 43.20 15.71 54.00 10.80 AV Vertic | PASS
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DEKRA Testing and Certification (Suzhou) Co., Ltd.
N0.99 Hongye Rd., Suzhou Industrial Park, Suzhou, 215006, Jiangsu, China

TEL: +86-512-6251-5088 / FAX: +86-512-6251-5098

D DEKRA

Test Report

Profile: | 24C0966R EUT: | Mobile Computer
Mode: | Mode4:Transmit at 5500MHz by 802.11ac(20M) Volta | By Battery
Environment: | Temp: 25°C; Humi:60% Engi | Yu Liu
Test Standard: | FCC Partl5 E
Test Graph
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DEKRA Testing and Certification (Suzhou) Co., Ltd.

N0.99 Hongye Rd., Suzhou Industrial Park, Suzhou, 215006, Jiangsu, China > DE KRA

TEL: +86-512-6251-5088 / FAX: +86-512-6251-5098

Test Report

Profile: | 24C0966R EUT: | Mobile Computer
Mode: | Mode4:Transmit at 5500MHz by 802.11ac(20M) Volta | By Battery
Environment: | Temp: 25°C; Humi:60% Engi | Yu Liu
Test Standard: | FCC PART 15E
Test Graph
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5457.76 28.69 45.00 16.31 54.00 9.00 AV Horizo | PASS

5460.00 27.54 43.88 16.34 54.00 10.12 AV Horizo | PASS
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DEKRA Testing and Certification (Suzhou) Co., Ltd.

N0.99 Hongye Rd., Suzhou Industrial Park, Suzhou, 215006, Jiangsu, China > DE KRA

TEL: +86-512-6251-5088 / FAX: +86-512-6251-5098

Test Report

Profile: | 24C0966R EUT: | Mobile Computer
Mode: | Mode4:Transmit at 5500MHz by 802.11ac(20M) Volta | By Battery
Environment: | Temp: 257C; Humi:60% Engi | Yu Liu
Test Standard: | FCC Partl5 E
Test Graph
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— PK Limit — Vertical PK
+ PK Detector + RMS Detector

5460.00 37.66 54.00 16.34 68.30 14.30 PK Vertic | PASS

5465.68 42.16 58.56 16.40 68.30 9.74 PK Vertic | PASS
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DEKRA Testing and Certification (Suzhou) Co., Ltd.

N0.99 Hongye Rd., Suzhou Industrial Park, Suzhou, 215006, Jiangsu, China > DE KRA

TEL: +86-512-6251-5088 / FAX: +86-512-6251-5098

Test Report

Profile: | 24C0966R EUT: | Mobile Computer
Mode: | Mode4:Transmit at 5500MHz by 802.11ac(20M) Volta | By Battery
Environment: | Temp: 25°C; Humi:60% Engi | Yu Liu
Test Standard: | FCC PART 15E
Test Graph
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Frequency[Hz]
— AV Limit — Vertical AV
+ PK Detector

5457.60 27.32 43.63 16.31 54.00 10.37 AV Vertic | PASS

5460.00 26.19 42.53 16.34 54.00 11.47 AV Vertic | PASS
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DEKRA Testing and Certification (Suzhou) Co., Ltd.

N0.99 Hongye Rd., Suzhou Industrial Park, Suzhou, 215006, Jiangsu, China > DE KRA

TEL: +86-512-6251-5088 / FAX: +86-512-6251-5098

Test Report

Profile: | 24C0966R EUT: | Mobile Computer
Mode: | Mode4:Transmit at 5700MHz by 802.11ac(20M) Volta | By Battery
Environment: | Temp: 257C; Humi:60% Engi | Yu Liu
Test Standard: | FCC Partl5 E
Test Graph
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— PK Limit — Horizontal PK
+ PK Detector + RMS Detector

5725.00 46.23 64.90 18.67 68.30 3.40 PK Horizo | PASS

5727.05 48.06 66.72 18.66 68.30 1.58 PK Horizo | PASS
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DEKRA Testing and Certification (Suzhou) Co., Ltd.

N0.99 Hongye Rd., Suzhou Industrial Park, Suzhou, 215006, Jiangsu, China > DE KRA

TEL: +86-512-6251-5088 / FAX: +86-512-6251-5098

Test Report

Profile: | 24C0966R EUT: | Mobile Computer
Mode: | Mode4:Transmit at 5700MHz by 802.11ac(20M) Volta | By Battery
Environment: | Temp: 257C; Humi:60% Engi | Yu Liu
Test Standard: | FCC Partl5 E
Test Graph
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Frequency[Hz]
— PK Limit — Vertical PK
+ PK Detector + RMS Detector

5725.00 42.36 61.03 18.67 68.30 7.27 PK Vertic | PASS

5727.50 44.90 63.56 18.66 68.30 4.74 PK Vertic | PASS
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DEKRA Testing and Certification (Suzhou) Co., Ltd.

N0.99 Hongye Rd., Suzhou Industrial Park, Suzhou, 215006, Jiangsu, China

TEL: +86-512-6251-5088 / FAX: +86-512-6251-5098

D DEKRA

Test Report

Profile: | 24C0966R EUT: | Mobile Computer
Mode: | Mode5:Transmit at 5190MHz by 802.11ac(40Mhz) Volta | By Battery
Environment: | Temp: 257C; Humi:60% Engi | Yu Liu
Test Standard: | FCC PART 15E
Test Graph
120 FCC PART 15E
110
100
90
_ oo FCC PART15E-rKL|m|
£
2 |
% 60 1 '}
% 50 i \‘m.u 1 41;‘“' 1 A " " rumM
40
30
20
10
0
456G 5G 521G
Frequency[Hz]
— PK Limit — Horizontal PK
+ PK Detector

5137.94

43.11

58.15

15.04

74.00

15.85

PK Horizo

PASS

5150.00

37.80

52.91

15.11

74.00

21.09

PK Horizo

PASS
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DEKRA Testing and Certification (Suzhou) Co., Ltd.

N0.99 Hongye Rd., Suzhou Industrial Park, Suzhou, 215006, Jiangsu, China

TEL: +86-512-6251-5088 / FAX: +86-512-6251-5098

D DEKRA

Test Report

Profile: | 24C0966R EUT: | Mobile Computer
Mode: | Mode5:Transmit at 5190MHz by 802.11ac(40Mhz) Volta | By Battery
Environment: | Temp: 25°C; Humi:60% Engi | Yu Liu
Test Standard: | FCC PART 15E
Test Graph
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DEKRA Testing and Certification (Suzhou) Co., Ltd.

N0.99 Hongye Rd., Suzhou Industrial Park, Suzhou, 215006, Jiangsu, China

TEL: +86-512-6251-5088 / FAX: +86-512-6251-5098

D DEKRA

Test Report

Profile: | 24C0966R EUT: | Mobile Computer
Mode: | Mode5Transmit at 5190MHz by 802.11ac(40Mhz) Volta | By Battery
Environment: | Temp: 257C; Humi:60% Engi | Yu Liu
Test Standard: | FCC PART 15E
Test Graph
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DEKRA Testing and Certification (Suzhou) Co., Ltd.

N0.99 Hongye Rd., Suzhou Industrial Park, Suzhou, 215006, Jiangsu, China

TEL: +86-512-6251-5088 / FAX: +86-512-6251-5098

D DEKRA

Test Report

Profile: | 24C0966R EUT: | Mobile Computer
Mode: | Mode5:Transmit at 5190MHz by 802.11ac(40Mhz) Volta | By Battery
Environment: | Temp: 25°C; Humi:60% Engi | Yu Liu
Test Standard: | FCC PART 15E
Test Graph
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Report no.: 24C0967R-RF-US-P09V01

Page 365 /402



DEKRA Testing and Certification (Suzhou) Co., Ltd.

N0.99 Hongye Rd., Suzhou Industrial Park, Suzhou, 215006, Jiangsu, China > DE KRA

TEL: +86-512-6251-5088 / FAX: +86-512-6251-5098

Test Report

Profile: | 24C0966R EUT: | Mobile Computer
Mode: | Mode5:Transmit at 5310MHz by 802.11ac(40Mhz) Volta | By Battery
Environment: | Temp: 257C; Humi:60% Engi | Yu Liu
Test Standard: | FCC PART 15E
Test Graph
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Frequency[Hz]

— PK Limit — Horizontal PK
+ PK Detector

5350.00 41.96 57.67 15.71 74.00 16.33 PK Horizo | PASS

5352.31 42.68 58.39 15.71 74.00 15.61 PK Horizo | PASS
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DEKRA Testing and Certification (Suzhou) Co., Ltd.

N0.99 Hongye Rd., Suzhou Industrial Park, Suzhou, 215006, Jiangsu, China

TEL: +86-512-6251-5088 / FAX: +86-512-6251-5098

D DEKRA

Test Report

Profile: | 24C0966R EUT: | Mobile Computer
Mode: | Mode5:Transmit at 5310MHz by 802.11ac(40Mhz) Volta | By Battery
Environment: | Temp: 25°C; Humi:60% Engi | Yu Liu
Test Standard: | FCC PART 15E
Test Graph
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DEKRA Testing and Certification (Suzhou) Co., Ltd.

N0.99 Hongye Rd., Suzhou Industrial Park, Suzhou, 215006, Jiangsu, China > DE KRA

TEL: +86-512-6251-5088 / FAX: +86-512-6251-5098

Test Report

Profile: | 24C0966R EUT: | Mobile Computer
Mode: | Mode5:Transmit at 5310MHz by 802.11ac(40Mhz) Volta | By Battery
Environment: | Temp: 25°C; Humi:60% Engi | Yu Liu
Test Standard: | FCC PART 15E
Test Graph
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Frequency[Hz]
— PK Limit — Vertical PK
+ PK Detector

5350.00 32.98 48.69 15.71 74.00 2531 PK Vertic | PASS

5363.95 35.20 50.89 15.69 74.00 23.11 PK Vertic | PASS
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DEKRA Testing and Certification (Suzhou) Co., Ltd.
N0.99 Hongye Rd., Suzhou Industrial Park, Suzhou, 215006, Jiangsu, China
TEL: +86-512-6251-5088 / FAX: +86-512-6251-5098

D DEKRA

Test Report

Profile: | 24C0966R EUT: | Mobile Computer
Mode: | Mode5:Transmit at 5310MHz by 802.11ac(40Mhz) Volta | By Battery
Environment: | Temp: 25°C; Humi:60% Engi | Yu Liu
Test Standard: | FCC PART 15E
Test Graph
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PASS

5352.45
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PASS
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DEKRA Testing and Certification (Suzhou) Co., Ltd.

N0.99 Hongye Rd., Suzhou Industrial Park, Suzhou, 215006, Jiangsu, China > DE KRA

TEL: +86-512-6251-5088 / FAX: +86-512-6251-5098

Test Report

Profile: | 24C0966R EUT: | Mobile Computer
Mode: | Mode5:Transmit at 5510MHz by 802.11ac(40M) Volta | By Battery
Environment: | Temp: 25°C; Humi:60% Engi | Yu Liu
Test Standard: | FCC Partl5 E
Test Graph
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Frequency[Hz]
— PK Limit — Horizontal PK
+ PK Detector + RMS Detector

5460.00 42.17 58.51 16.34 68.30 9.79 PK Horizo | PASS

5468.98 48.14 64.58 16.44 68.30 3.72 PK Horizo | PASS
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DEKRA Testing and Certification (Suzhou) Co., Ltd.

N0.99 Hongye Rd., Suzhou Industrial Park, Suzhou, 215006, Jiangsu, China > DE KRA

TEL: +86-512-6251-5088 / FAX: +86-512-6251-5098

Test Report

Profile: | 24C0966R EUT: | Mobile Computer
Mode: | Mode5:Transmit at 5510MHz by 802.11ac(40M) Volta | By Battery
Environment: | Temp: 257C; Humi:60% Engi | Yu Liu
Test Standard: | FCC PART 15E
Test Graph
FCC PART 15E
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=
g 60 ”/ FCC PART 15E-AV Limit
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Frequency[Hz]
— AV Limit — Horizontal AY

+ PK Detector

5457.01 29.62 45.92 16.30 54.00 8.08 AV Horizo | PASS

5460.00 27.92 44.26 16.34 54.00 9.74 AV Horizo | PASS
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DEKRA Testing and Certification (Suzhou) Co., Ltd.

N0.99 Hongye Rd., Suzhou Industrial Park, Suzhou, 215006, Jiangsu, China > DE KRA

TEL: +86-512-6251-5088 / FAX: +86-512-6251-5098

Test Report

Profile: | 24C0966R EUT: | Mobile Computer
Mode: | Mode5:Transmit at 5510MHz by 802.11ac(40M) Volta | By Battery
Environment: | Temp: 25°C; Humi:60% Engi | Yu Liu
Test Standard: | FCC Partl5 E
Test Graph
120 FCCPart15 E
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5.35G 5.368G 5.386G 5.404G 5.422G 544G 5.458G 5.476G 5.494G 5.512G 553G
Frequency[Hz]
— PK Limit — Vertical PK
+ PK Detector + RMS Detector

5460.00 36.29 52.63 16.34 68.30 15.67 PK Vertic | PASS

5469.16 43.34 59.79 16.45 68.30 8.51 PK Vertic | PASS

Report no.: 24C0967R-RF-US-P09V01 Page 372 /402



DEKRA Testing and Certification (Suzhou) Co., Ltd.

N0.99 Hongye Rd., Suzhou Industrial Park, Suzhou, 215006, Jiangsu, China > DE KRA

TEL: +86-512-6251-5088 / FAX: +86-512-6251-5098

Test Report

Profile: | 24C0966R EUT: | Mobile Computer
Mode: | Mode5:Transmit at 5510MHz by 802.11ac(40M) Volta | By Battery
Environment: | Temp: 25°C; Humi:60% Engi | Yu Liu
Test Standard: | FCC PART 15E
Test Graph
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Frequency[Hz]
— AV Limit — Vertical AV
+ PK Detector

5452.67 27.71 43.96 16.25 54.00 10.04 AV Vertic | PASS

5460.00 26.44 42.78 16.34 54.00 11.22 AV Vertic | PASS
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DEKRA Testing and Certification (Suzhou) Co., Ltd.

N0.99 Hongye Rd., Suzhou Industrial Park, Suzhou, 215006, Jiangsu, China > DE KRA

TEL: +86-512-6251-5088 / FAX: +86-512-6251-5098

Test Report

Profile: | 24C0966R EUT: | Mobile Computer
Mode: | Mode5:Transmit at 5670MHz by 802.11ac(40M) Volta | By Battery
Environment: | Temp: 25°C; Humi:60% Engi | Yu Liu
Test Standard: | FCC Partl5 E
Test Graph
120 FCCPart15 E
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Frequency[Hz]
— PK Limit — Horizontal PK
+ PK Detector + RMS Detector

5470.00 36.02 52.47 16.45 68.30 15.83 PK Horizo | PASS

5725.00 39.57 58.24 18.67 68.30 10.06 PK Horizo | PASS
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DEKRA Testing and Certification (Suzhou) Co., Ltd.

N0.99 Hongye Rd., Suzhou Industrial Park, Suzhou, 215006, Jiangsu, China > DE KRA

TEL: +86-512-6251-5088 / FAX: +86-512-6251-5098

Test Report

Profile: | 24C0966R EUT: | Mobile Computer
Mode: | Mode5:Transmit at 5670MHz by 802.11ac(40M) Volta | By Battery
Environment: | Temp: 257C; Humi:60% Engi | Yu Liu
Test Standard: | FCC PART 15E
Test Graph
FCC PART 15E
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Frequency[Hz]

— AV Limit — Horizontal AY
+ PK Detector

5447.53 26.66 42.86 16.20 54.00 11.14 AV Horizo | PASS

5460.00 25.93 42.27 16.34 54.00 11.73 AV Horizo | PASS
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DEKRA Testing and Certification (Suzhou) Co., Ltd.

N0.99 Hongye Rd., Suzhou Industrial Park, Suzhou, 215006, Jiangsu, China > DE KRA

TEL: +86-512-6251-5088 / FAX: +86-512-6251-5098

Test Report

Profile: | 24C0966R EUT: | Mobile Computer
Mode: | Mode5:Transmit at 5670MHz by 802.11ac(40M) Volta | By Battery
Environment: | Temp: 25°C; Humi:60% Engi | Yu Liu
Test Standard: | FCC Partl5 E
Test Graph
120 FCCPart15 E
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Frequency[Hz]
— PK Limit — Vertical PK
+ PK Detector + RMS Detector

5470.00 36.37 52.82 16.45 68.30 15.48 PK Vertic | PASS

5725.00 38.40 57.07 18.67 68.30 11.23 PK Vertic | PASS
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DEKRA Testing and Certification (Suzhou) Co., Ltd.

N0.99 Hongye Rd., Suzhou Industrial Park, Suzhou, 215006, Jiangsu, China > DE KRA

TEL: +86-512-6251-5088 / FAX: +86-512-6251-5098

Test Report

Profile: | 24C0966R EUT: | Mobile Computer
Mode: | Mode5:Transmit at 5670MHz by 802.11ac(40M) Volta | By Battery
Environment: | Temp: 25°C; Humi:60% Engi | Yu Liu
Test Standard: | FCC PART 15E
Test Graph
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i
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Frequency[Hz]
— AV Limit — Vertical AV
+ PK Detector

5453.06 26.23 42.49 16.26 54.00 11.51 AV Vertic | PASS

5460.00 25.86 42.20 16.34 54.00 11.80 AV Vertic | PASS
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DEKRA Testing and Certification (Suzhou) Co., Ltd.

N0.99 Hongye Rd., Suzhou Industrial Park, Suzhou, 215006, Jiangsu, China

TEL: +86-512-6251-5088 / FAX: +86-512-6251-5098

D DEKRA

Test Report

Profile: | 24C0966R EUT: | Mobile Computer
Mode: | Mode6:Transmit at 5210MHz by 802.11ac(80Mhz) Volta | By Battery
Environment: | Temp: 25°C; Humi:60% Engi | Yu Liu
Test Standard: | FCC PART 15E
Test Graph
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PASS
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DEKRA Testing and Certification (Suzhou) Co., Ltd.

N0.99 Hongye Rd., Suzhou Industrial Park, Suzhou, 215006, Jiangsu, China > DE KRA

TEL: +86-512-6251-5088 / FAX: +86-512-6251-5098

Test Report

Profile: | 24C0966R EUT: | Mobile Computer
Mode: | Mode6:Transmit at 5210MHz by 802.11ac(80Mhz) Volta | By Battery
Environment: | Temp: 25°C; Humi:60% Engi | Yu Liu
Test Standard: | FCC PART 15E
Test Graph
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Frequency[Hz]
— AV Limit — Horizontal AV
+ PK Detector

5144.25 33.55 48.63 15.08 54.00 5.37 AV Horizo | PASS

5150.00 35.05 50.16 15.11 54.00 3.84 AV Horizo | PASS

Report no.: 24C0967R-RF-US-P09V01 Page 379 /402



DEKRA Testing and Certification (Suzhou) Co., Ltd.
N0.99 Hongye Rd., Suzhou Industrial Park, Suzhou, 215006, Jiangsu, China

TEL: +86-512-6251-5088 / FAX: +86-512-6251-5098

D DEKRA

Test Report

Profile: | 24C0966R EUT: | Mobile Computer
Mode: | Mode6:Transmit at 5210MHz by 802.11ac(80Mhz) Volta | By Battery
Environment: | Temp: 257C; Humi:60% Engi | Yu Liu
Test Standard: | FCC PART 15E
Test Graph
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DEKRA Testing and Certification (Suzhou) Co., Ltd.

N0.99 Hongye Rd., Suzhou Industrial Park, Suzhou, 215006, Jiangsu, China > DE KRA

TEL: +86-512-6251-5088 / FAX: +86-512-6251-5098

Test Report

Profile: | 24C0966R EUT: | Mobile Computer
Mode: | Mode6:Transmit at 5210MHz by 802.11ac(80Mhz) Volta | By Battery
Environment: | Temp: 25°C; Humi:60% Engi | Yu Liu
Test Standard: | FCC PART 15E
Test Graph
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Frequency[Hz]
— AV Limit — Vertical AV
+ PK Detector

5143.00 27.40 42.47 15.07 54.00 11.53 AV Vertic | PASS

5150.00 27.75 42.86 15.11 54.00 11.14 AV Vertic | PASS
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DEKRA Testing and Certification (Suzhou) Co., Ltd.

N0.99 Hongye Rd., Suzhou Industrial Park, Suzhou, 215006, Jiangsu, China
TEL: +86-512-6251-5088 / FAX: +86-512-6251-5098

D DEKRA

Test Report

+ PK Detector

Profile: | 24C0966R EUT: | Mobile Computer
Mode: | Mode6:Transmit at 5290MHz by 802.11ac(80Mhz) Volta | By Battery
Environment: | Temp: 25°C; Humi:60% Engi | Yu Liu
Test Standard: | FCC PART 15E
Test Graph
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DEKRA Testing and Certification (Suzhou) Co., Ltd.

N0.99 Hongye Rd., Suzhou Industrial Park, Suzhou, 215006, Jiangsu, China
TEL: +86-512-6251-5088 / FAX: +86-512-6251-5098

D DEKRA

Test Report

Profile: | 24C0966R EUT: | Mobile Computer
Mode: | Mode6:Transmit at 5290MHz by 802.11ac(80Mhz) Volta | By Battery
Environment: | Temp: 257C; Humi:60% Engi | Yu Liu
Test Standard: | FCC PART 15E
Test Graph
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DEKRA Testing and Certification (Suzhou) Co., Ltd.

N0.99 Hongye Rd., Suzhou Industrial Park, Suzhou, 215006, Jiangsu, China > DE KRA

TEL: +86-512-6251-5088 / FAX: +86-512-6251-5098

Test Report

Profile: | 24C0966R EUT: | Mobile Computer
Mode: | Mode6:Transmit at 5290MHz by 802.11ac(80Mhz) Volta | By Battery
Environment: | Temp: 257C; Humi:60% Engi | Yu Liu
Test Standard: | FCC PART 15E
Test Graph
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Frequency[Hz]

— PK Limit — Vertical PK
+ PK Detector

5350.00 36.27 51.98 15.71 74.00 22.02 PK Vertic | PASS

5352.40 37.71 53.42 15.71 74.00 20.58 PK Vertic | PASS
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DEKRA Testing and Certification (Suzhou) Co., Ltd.
N0.99 Hongye Rd., Suzhou Industrial Park, Suzhou, 215006, Jiangsu, China
TEL: +86-512-6251-5088 / FAX: +86-512-6251-5098

D DEKRA

Test Report

+ PK Detector

Profile: | 24C0966R EUT: | Mobile Computer
Mode: | Mode6:Transmit at 5290MHz by 802.11ac(80Mhz) Volta | By Battery
Environment: | Temp: 25°C; Humi:60% Engi | Yu Liu
Test Standard: | FCC PART 15E
Test Graph
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Report no.: 24C0967R-RF-US-P09V01

Page 385 /402



DEKRA Testing and Certification (Suzhou) Co., Ltd.
N0.99 Hongye Rd., Suzhou Industrial Park, Suzhou, 215006, Jiangsu, China

TEL: +86-512-6251-5088 / FAX: +86-512-6251-5098

D DEKRA

Test Report

Profile: | 24C0966R EUT: | Mobile Computer
Mode: | Mode6:Transmit at 5530MHz by 802.11ac(80M) Volta | By Battery
Environment: | Temp: 257C; Humi:60% Engi | Yu Liu
Test Standard: | FCC Partl5 E
Test Graph
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PASS

Report no.: 24C0967R-RF-US-P09V01

Page 386 / 402



DEKRA Testing and Certification (Suzhou) Co., Ltd.

N0.99 Hongye Rd., Suzhou Industrial Park, Suzhou, 215006, Jiangsu, China > DE KRA

TEL: +86-512-6251-5088 / FAX: +86-512-6251-5098

Test Report

Profile: | 24C0966R EUT: | Mobile Computer
Mode: | Mode6:Transmit at 5530MHz by 802.11ac(80M) Volta | By Battery
Environment: | Temp: 25°C; Humi:60% Engi | Yu Liu
Test Standard: | FCC PART 15E
Test Graph
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Frequency[Hz]
— AV Limit —— Horizontal AV
+ PK Detector

5448.31 31.19 47.39 16.20 54.00 6.61 AV Horizo | PASS

5460.00 29.91 46.25 16.34 54.00 7.75 AV Horizo | PASS
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DEKRA Testing and Certification (Suzhou) Co., Ltd.
N0.99 Hongye Rd., Suzhou Industrial Park, Suzhou, 215006, Jiangsu, China

TEL: +86-512-6251-5088 / FAX: +86-512-6251-5098

D DEKRA

Test Report

Profile: | 24C0966R EUT: | Mobile Computer
Mode: | Mode6:Transmit at 5530MHz by 802.11ac(80M) Volta | By Battery
Environment: | Temp: 25°C; Humi:60% Engi | Yu Liu
Test Standard: | FCC Partl5 E
Test Graph
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PASS
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PASS
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DEKRA Testing and Certification (Suzhou) Co., Ltd.

N0.99 Hongye Rd., Suzhou Industrial Park, Suzhou, 215006, Jiangsu, China > DE KRA

TEL: +86-512-6251-5088 / FAX: +86-512-6251-5098

Test Report

Profile: | 24C0966R EUT: | Mobile Computer
Mode: | Mode6:Transmit at 5530MHz by 802.11ac(80M) Volta | By Battery
Environment: | Temp: 25°C; Humi:60% Engi | Yu Liu
Test Standard: | FCC PART 15E
Test Graph
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Frequency[Hz]
— AV Limit — Vertical AV
+ PK Detector

5458.46 28.03 44.35 16.32 54.00 9.65 AV Vertic | PASS

5460.00 26.49 42.83 16.34 54.00 11.17 AV Vertic | PASS
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DEKRA Testing and Certification (Suzhou) Co., Ltd.
N0.99 Hongye Rd., Suzhou Industrial Park, Suzhou, 215006, Jiangsu, China

TEL: +86-512-6251-5088 / FAX: +86-512-6251-5098

D DEKRA

Test Report

+ PK Detector

+ RMS Detector

Profile: | 24C0966R EUT: | Mobile Computer
Mode: | Mode6:Transmit at 5610MHz by 802.11ac(80M) Volta | By Battery
Environment: | Temp: 257C; Humi:60% Engi | Yu Liu
Test Standard: | FCC Partl5 E
Test Graph
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PASS
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DEKRA Testing and Certification (Suzhou) Co., Ltd.

N0.99 Hongye Rd., Suzhou Industrial Park, Suzhou, 215006, Jiangsu, China > DE KRA

TEL: +86-512-6251-5088 / FAX: +86-512-6251-5098

Test Report

Profile: | 24C0966R EUT: | Mobile Computer
Mode: | Mode6:Transmit at 5610MHz by 802.11ac(80M) Volta | By Battery
Environment: | Temp: 25°C; Humi:60% Engi | Yu Liu
Test Standard: | FCC PART 15E
Test Graph
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Frequency[Hz]
— AV Limit — Horizontal AV
+ PK Detector

5452.51 26.45 42.70 16.25 54.00 11.30 AV Horizo | PASS

5460.00 26.16 42.50 16.34 54.00 11.50 AV Horizo | PASS
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DEKRA Testing and Certification (Suzhou) Co., Ltd.

N0.99 Hongye Rd., Suzhou Industrial Park, Suzhou, 215006, Jiangsu, China > DE KRA

TEL: +86-512-6251-5088 / FAX: +86-512-6251-5098

Test Report

Profile: | 24C0966R EUT: | Mobile Computer
Mode: | Mode6:Transmit at 5610MHz by 802.11ac(80M) Volta | By Battery
Environment: | Temp: 25°C; Humi:60% Engi | Yu Liu
Test Standard: | FCC Partl5 E
Test Graph
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Frequency[Hz]
— PK Limit — Vertical PK
+ PK Detector + RMS Detector

5470.00 36.38 52.83 16.45 68.30 15.47 PK Vertic | PASS

5725.00 35.89 54.56 18.67 68.30 13.74 PK Vertic | PASS
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Test Report

Profile: | 24C0966R EUT: | Mobile Computer
Mode: | Mode6:Transmit at 5610MHz by 802.11ac(80M) Volta | By Battery
Environment: | Temp: 257C; Humi:60% Engi | Yu Liu
Test Standard: | FCC PART 15E
Test Graph
120 FCC PART 15E
110
100
90
30 ey e
- |
: r
: . ! |
z % ’ \‘ FCC PART 15E-AV Limit
E 50 L -w-v"‘ Mm"%
40 b
30
20
10
5.035G 5.3915G 5433G 5.4745G 5.516G 5.5575G 5.599G 5.6405G 5.682G 5.7235G 5.765G

Frequency[Hz]
— AV Limit — Vertical AV

+ PK Detector

5448.36 26.28 42.48 16.20 54.00 11.52 AV Vertic | PASS

5460.00 25.89 42.23 16.34 54.00 11.77 AV Vertic | PASS

Note:
1.Level=Reading+Factor .
2. Margin=Limit-Level.
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Appendix I: Variant spot check data

Maximum conducted output power:

Test
Mode Antenna Frequency[MHz] Result [dBm] Limit [dBm] Verdict
11AC20SISO Antl 5180 16.43 <23.98 PASS
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Maximum power spectral density:

TestMode

Antenna

Frequency[MHz]

Result [dBm/MHz]

Limit[dBm/MHz]

Verdict

11AC20SISO

Antl

5180

6.08

<11.00

PASS

11AC20SISO_Ant1_5180

Analyzer - Swept SA

I RF 500 AC
Center Freq 5.180000000 GHz

M“FJ'N\JM‘ i

PNO: Fast —»— 11i0: Free Run
IFGain:Low #Atten: 30 dB

Ref Offset 267 dB
Ref 20.00 dBm
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iCenter 5.18000 GHz
#Res BW 1.0 MHz #/BW 3.0 MHz*

#Avg Type: RMS
AvglHold: 1001100

6.079 dBm
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\
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Span 40.00 MHz
Sweep 1.000 ms (1001 pts)

Freq Offset
0Hz,

Scale Type
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Occupied channel bandwidth:

TestMode Antenna | Frequency[MHz] OCB [MHz] FL[MHZ] FH[MHZz] LimitfMHz] Verdict

11AC20SISO Antl 5180 17.904 5171.0408 5188.9448 - ---

11AC20SISO_Antl_5180

il R RF 0 AC SENSE:INT| ALIGN aUTO 08:39:40 AM Apr04, 2025
Center Freq 5.180000000 GHz Center Freq: 5.180000000 GHz Radio Std: None Frequency
= Trig: Free Run Avg|Hold: 5001500
#FGain:Low #Atten: 30 dB Radio Device: BTS

o Mkr1 5.1808 GHz
Ref Offset 25 dB .
Ref 20.00 dBm _ 9.9333 dBm
1
.nw-—v*—«—«"«"'w«-!ﬂ-~.uw,.., . Center Freq
5180000000 GHz,

vl kN
7 \ -
Ly pERYH I R : A, i

#/BW 1.3 MHz

Occupied Bandwidth Total Power 23.3 dBm
17.904 MHz

Transmit Freq Error -7.165 kHz % of OBW Power 99.00 %

x dB Bandwidth 2217 MHz xdB -26.00 dB

= STATUS
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Min emission bandwidth:

TestMode | Antenna | Frequency[MHz] | 6db EBW [MHz] FL[MHZz] FH[MHZz] Limit(MHz] Verdict

11A Antl 5825 13.840 5818.680 5832.520 0.5 PASS

11A_Antl_5825

Agilent Spectrum Analyzer - Swept SA

RL AF S0R  AC SENSE!INT| ALIGN AUTO 06:37:28 PMApr 01, 2025 [Em—
Center Freq 5.825000000 GHz 2 #Avg Type: RMS uency
T Trig: Free Run AvglHold: 100H00

: Fast ——
IFGain:Low #Atten: 30 dB

" Auto Tune
Ref Offset 1465 B AMKr3 13.84 N

Ref 20.00 dBm 0.553 dB| —

CenterFreq
5825000000 GHz,

I's N StartFreq
o« et ¥ J‘*fv‘*’m‘,h-..\.,.,ml‘ul. 5805000000 GHz

=
StopFreq

Center 5.82500 GHz Span 40.00 MHz
Res BW 100 kHz #VBW 300 kHz Sweep 3.867 ms (1001 pts)

MER| MODE| TRC SCL X i FUNCTION  FUNCTIOH WIDTH FUNCTION VALUE &
NI1|F 581868 GHz. 0.355 dBm
N | 1 582372 GHz, 5518 dBm
a1 1 A 13.84 MHz| (A& 0553 4B

S0 W00~ o N

g

STATUS
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Band edge measurements:

Test Report

Profile: | 24C0967R EUT: | Mobile Computer
Mode: | Model:Transmit at 5700MHz by 802.11ac(20MHz) Volta | By Battery
Environment: | Temp: 25°C; Humi:60% Engi | Reyn Chen
Test Standard: | FCC Partl5 E
Test Graph
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Frequency[Hz]
— PK Limit — Horizontal PK
+ PK Detector + RMS Detector

5725.00 44.31 62.98 18.67 68.30 5.32 PK Horizo | PASS

5725.80 47.60 66.27 18.67 68.30 2.03 PK Horizo | PASS
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Test Report

Profile: | 24C0967R EUT: | Mobile Computer
Mode: | Model:Transmit at 5700MHz by 802.11ac(20MHz) Volta | By Battery
Environment: | Temp: 257C; Humi:60% Engi | Reyn Chen
Test Standard: | FCC Partl5 E
Test Graph
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Frequency[Hz]
— PK Limit — Vertical PK
+ PK Detector + RMS Detector

5725.00 42.83 61.50 18.67 68.30 6.80 PK Vertic | PASS

5728.70 44.67 63.34 18.67 68.30 4.96 PK Vertic | PASS
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Emissions in Restricted Bands:

Test Report

Profile: | 24C0967R EUT: | Mobile Computer
Mode: | Model:Transmit at 5825MHz by 802.11ac(20MHz) Volta | By Battery
Environment: | Temp: 25°C; Humi:60% Engi | Reyn Chen
Test Standard: | FCC PART 15 E
Test Graph
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Frequency[Hz]
— PK Limit — AV Limit — Horizontal PK — Horizontal AV

+ PK Detector

1 11650.00 35.15 43.89 8.74 74.00 30.11 PK Horizo | PASS
2 11650.00 26.44 35.18 8.74 54.00 18.82 AV Horizo | PASS
3 17475.00 31.55 48.62 17.07 68.30 19.68 PK Horizo | PASS
4 | 17475.00 22.70 39.77 17.07 - - AV Horizo NA
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Test Report

Profile: | 24C0967R EUT: | Mobile Computer
Mode: | Model:Transmit at 5825MHz by 802.11ac(20MHz) Volta | By Battery
Environment: | Temp: 257C; Humi:60% Engi | Reyn Chen
Test Standard: | FCC PART 15 E
Test Graph
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Frequency[Hz]
— PK Limit — AV Limit — Vertical PK — Vertical AV
+ PK Detector

1 11650.00 35.80 44.54 8.74 74.00 29.46 PK Vertic | PASS
2 11650.00 26.65 35.39 8.74 54.00 18.61 AV Vertic | PASS
3 17475.00 31.13 48.20 17.07 68.30 20.10 PK Vertic | PASS
4 | 17475.00 23.12 40.19 17.07 - - AV Vertic NA
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Cross Reference Table:

Reference Device

Variant Device

Key differences

FCC ID:V2X-PM68

FCC ID:V2X-PM68W

Removed 2/3/4&GNSS components

Data ddB
Rule Part Test item Referencing | Comments VdB RdB Limit ddB Limit
Pointer to
FCC 16.41 | 16.87
Power Output Y full test 24dBm -0.46 <3dB
15.407(a) . dBm dBm
exhibit
Peak Power FcC Pointerto | s 08 | 6.74
) Y full test ' ' 11dBm | -0.661 <3dB
Spectral Density 15.407(a) o dBm dBm
exhibit
Emission . -
) Pointer to within
bandwidth FCC 17.904 | 17.911
_ Y full test frequen | -0.007 <3dB
and occupied 15.407(a) o MHz MHz
) exhibit cy range
bandwidth
. Pointer to
6dB Emission FCC 13.84 15.52 >
. Y full test -1.68 <3dB
Bandwidth 15.407(e) o MHz MHz 500kHz
exhibit
Radiated FCC Pointerto | 66.27 | 66.72 68.3(dB
Emission 15.209 Y full test (dBu | (dBu . .V/m) -0.45 <3dB
Band Edge 15.407(b) exhibit V/m) V/m)
Radiated | FCC 15.205 Pointerto | 3539 1 359 | o) g,
o R Y full test (dBu (dB u -0.51 <3dB
Emission 15.407(b) . V/im)
exhibit V/m) V/m)
FCC Refresh
DFS N N/A N/A N/A N/A N/A
15.407(h) test
AC Power Line
Refresh
Conducted FCC 15.207 N test N/A N/A N/A N/A N/A
Emission
The End
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